

Sandstone Roofing - Technical Information







Stone name: Sandstone Roofing

Description: Fine to medium grain, very durable with good weathering qualities

Geological type: Carboniferous Sandstone

Colour/texture: Buff/Multi, Riven

Size: Widths available in: 300mm, 450mm, 600mm Standard heights

available in (to the peg): 770mm, 710mm, 660mm, 460mm

Other heights available in (to the peg): 920mm, 870mm, 810mm, 610mm

Density: Approximatly 2600kg per cubic metre

Water absorption: 2.95%

For more information on our products

Telephone: 01484 666400 Fax: 01484 662709

E-mail: info@greysartstone.co.uk Website: www.greysroofing.co.uk

Greys Artstone Limited, Burdwell Works, New Mill Road, Brockholes, Holmfirth, Huddersfield HD9 7AZ

Sandstone Roofing - Technical Information

PHYSICAL TESTING REPORT

Determination of Water Absorption

BSEN12326-2: 2000

REPORT OF TESTS ON: Roofing Slate

Your Reference:

Sandstone

CERAM Reference:

(086287)-28752

Date Reported

Date Logged

15-Oct-2008 17-Sep-2008 **Order Number:**

086271

Date(s) of Test(s): 07-Oct-2008 to 13-Oct-2008

Please find attached the results for the sample(s) recently submitted for analysis.

S Hall **Authorised Signatory**

Page 1 of 2

This report is issued in accordance with the Conditions of Business of CERAM Research Limited and relates only to the sample(s) tested. No responsibility is taken for the accuracy of the sampling unless this is done under our own supervision. This report shall not be reproduced in part without the written approval of UKAS and CERAM Research Limited, nor used in any way as to lead to misrepresentation of the results or their implications.

CERAM is the trading name of CERAM Research Limited
A subsidiary of British Ceramic Research Limited Registered in England No. 1960455 Registered Office as above.





Sandstone Roofing - Technical Information

Slate and Stone Products for Discontinuous Roofing and Cladding
EN 12326-2:2000

Sample No	Water Absorption (%)
1	2.38
2	2.61
3	3.10
4	3.65
5	3.02
Mean	2.95

Mean Thickness of Test Pieces: 25.34mm

End of Test Report